
Lytle Creek Watershed Sanitary Survey 
Fifth Update 
Final Report 
June 2023 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 

 
 
 
 

Prepared By 

  



 
Lytle Creek Watershed Sanitary Survey 

Fifth Update 
FINAL REPORT 

June 2023 
 
 
 

Technical Committee: 
 

West Valley Water District 
 

Joanne Chan 
Sergio Granda 
Janet Harmon 

 
 
 

 
 
 
 

Prepared By: 
 

Leslie Palencia, Palencia Consulting Engineers 
Bonny Starr, Starr Consulting 

 



     

LYTLE CREEK WATERSHED SANITARY SURVEY  Page i 
2023 UPDATE – FINAL REPORT 

TABLE OF CONTENTS 
 
 Page Number 
Executive Summary 
Introduction ............................................................................................................... ES-1 
[...]
scattered areas of scrub oak and chaparral, and some isolated pockets of bigcone 
Douglas fir (California Wilderness Coalition 2008). 
 
The streams and wilderness areas in the canyon provide important habitats for 
mountain lion, bear, badger, bighorn sheep, great horned owls, red-tailed hawk, 
coyotes, kangaroo rats, bald eagles, golden eagles, and a variety of birds.   
 
Land Ownership 
 
The United States Forest Service (USFS) is the prime landowner in the Lytle Creek 
watershed, owning approximately 96 percent with the remaining 4 percent unclassified.  
The private lands in the watershed are associated with the communities of Scotland, 
Happy Jack, and Lytle Creek. 
  



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-2 
2023 UPDATE – FINAL REPORT 

Land use 
 
Most of the land use in the Lytle Creek watershed is vacant, as the majority of the land 
is owned by the USFS.  Approximately 97 percent of the watershed is vacant, 2.2 
percent is for open space/recreation, 0.5 percent is residential, and 0.1 percent is 
public/institutional.  There are minimal commercial and no industrial uses in the 
watershed.   
 
There are no incorporated cities within the watershed.  There are several small 
community clusters such as Scotland, Happy Jack, and Lytle Creek.  According to the 
2020 Lytle Creek Canyon Recreation Management Plan, the population of the Lytle 
Creek Community is 900.  The residents of Lytle Creek have a strong desire to maintain 
present mountain lifestyle, preferring development to be mainly residential.  They are 
opposed to commercial development and would like to keep tourism to a minimum 
(Lytle Creek Community Plan, 2007).  There are a few businesses along Lytle Creek 
Road, such as a grocery store, post office, restaurant, shooting range and fire station. 
 
Climate and Precipitation 
 
The climate of the watershed ranges from Mediterranean to mountain, from temperate 
to hot, with cooler temperatures at the higher elevations.  Precipitation ranges 
throughout the watershed, with snow in the winter on the tallest peaks (USFS Land 
Management Plan, 2005). 
 
Figure 2-2 shows daily precipitation totals from the USFS rain gauge in the Lytle Creek 
watershed from 2018 to 2022.  The highest daily rainfall total was 5.93 inches on 
November 8, 2022.  The highest annual rainfall from 2018 to 2022 was 2019 with an 
annual total of 56.6 inches, and the lowest year was 2018 at an annual total of 23.18 
inches.   
 



Figure 2-1

Lytle Creek
Watershed

0 10.5
Miles

LEGEND

WATERSHED

Watershed
Boundary

Facility

Enlarged Area: Scotland

0.5
Miles



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-3 
2023 UPDATE – FINAL REPORT 

Figure 2-2 
Daily Precipitation at USFS LYC Station, 2018 – 2022 

 

 
 
Stream Flow 
 
There is no stream flow gage upstream of the upper Southern California Edison (SCE) 
diversion.  The USGS maintains a stream gauge in Lytle Creek which is located about 
2.3 miles downstream from the upper SCE diversion and about a ¼ mile downstream 
from the end of infiltration gallery for the Grapeland Tunnel (site 11062000).  Figure 2-3 
shows the flow in Lytle Creek from 2018 to 2022.  Daily discharge flow averaged 9.4 
cubic feet per second (cfs), compared to 2.2 cfs from 2013 to 2017. 
  

0

1

2

3

4

5

6

7

1/1/2018 1/1/2019 1/1/2020 1/1/2021 1/1/2022

Da
ily

 P
re

ci
pi

ta
tio

n,
 in

ch
es

 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-4 
2023 UPDATE – FINAL REPORT 

Figure 2-3 
Mean Daily Discharge for Lytle Creek at USGS station 11062000, 2018-2022 

 

 
 
DIVERSION FROM LYTLE CREEK TO WEST VALLEY WATER DISTRICT 
 
The Lytle Creek source for WVWD is diverted from Lytle Creek at two facilities along the 
creek.  There is an upper diversion that is owned and operated by SCE and a lower 
intake structure that is owned by Fontana Union Water Company (FUWC) and operated 
by Fontana Water Company (FWC).  Infiltrated groundwater is also collected from the 
Grapeland Tunnel by FUWC and blended with the diverted surface water.   
 
SCE diverts water through the Fish Wheel and Sand Box into the upper diversion, and 
the flow is then conveyed by a penstock pipeline to the SCE Fontana Powerhouse 
where it is used for power generation.  The upper SCE diversion is located 
approximately four miles north of the lower intake structure.  Please see Figure 2-4 for 
a diagram showing facility locations. 
 
Creek flow remaining in Lytle Creek after the upper SCE diversion may either continue 
downstream or it can infiltrate into the ground and be captured in the Grapeland tunnel.   
According to the 2008 Watershed Sanitary Survey Update Report, the tunnel length was 
to be 2,850 feet and 4.5 feet wide and 6.5 feet high.  Any surface flow in the creek 
remaining after the upper SCE diversion and infiltration into the Grapeland Tunnel is 
diverted into the lower intake structure through an earthen diversion dam (soft plug).   

0

50

100

150

200

250

300

350

400
M

ea
n 

Da
ily

 D
is

ch
ar

ge
, c

fs
 



Waste Water Treatment
Plant Percolation Ponds

SCE Upper
Intake Structure

SCE Fish Wheel

Lytle Creek

Lytle Creek Road

Grapeland Tunnel

Grapeland Tunnel Pipeline

Soft Plug Intake
(Lower Diversion)

Fontana Union Water Company
Lower Intake Structure

Upper
Penstock
Pipeline

Upper SCE Power House

N

W A T E R S H E D  B O U N D A R
Y

W
A

T
E

R
S H E D

B
O

U
N D A R

Y

LYTLE CREEK WATERSHED
FACILITIES MAP

Figure 2-4



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-5 
2023 UPDATE – FINAL REPORT 

This soft plug is constructed to blow out in times of high storm/runoff flows. During high 
storm/runoff flows all water flows are diverted back into the stream.  The lower intake 
structure is located approximately three miles above the intersection of Riverside 
Avenue and Lytle Creek Road. 
 
Water from the upper penstock pipeline and waters collected in the Grapeland Tunnel 
are joined at the FUWC weir 1 diversion structure intake, as well as additional surface 
flow.  The blended water is then transported from the lower intake structure, via 
underground pipeline, approximately 25,000 feet to the Fontana Powerhouse Forebay 
owned by FUWC.  Lytle Creek water is then transported from this Powerhouse Afterbay 
to an adjacent facility owned by WVWD.  Raw water is delivered by gravity via a 30-inch 
diameter pipeline to the two 2.0 million gallon influent blending ponds at the Roemer 
WFF.   
 
In order to reduce sunlight and reduce algal growth and evaporation, the Fontana Water 
Company added black hexagonal balls into the Powerhouse Afterbay in December 
2022.  
 
WATER SUPPLY SYSTEM – WEST VALLEY WATER DISTRICT 
 
Background 
 
WVWD is a county water district and a public agency of the State of California.  The 
District was formed in 1952 under the name Bloomington County Water Company, 
which was changed to Semi-tropic County Water District in 1959, then to West San 
Bernardino County Water District in 1961, and then to West Valley Water District in 
2003.   
 
The service area is 29.5 square miles, providing water service to portions of Rialto, 
Colton, Fontana, North Riverside County and the community of Bloomington.  Currently, 
the WVWD serves 96,738 water customers.   
 
WVWD has four sources of water: local surface water from Lytle Creek, State Project 
Water, groundwater, and purchased water from the San Bernardino Valley Municipal 
Water District.  WVWD currently utilizes water from five groundwater basins:  Lytle 
Creek, Rialto, Bunker Hill, North Riverside, and Chino.  Table 2-1 provides the 
breakdown of water sources used for years 2018 through 2022. 
  



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-6 
2023 UPDATE – FINAL REPORT 

Table 2-1.  Percent Breakdown of Water Sources Utilized by WVWD, 2009-2022 
 

Year Surface Water 
(local and SPW) 

Groundwater Purchased Well 
Water 

2009 21.5 66.6 11.9 
2010 25 61 14 
2011 27.5 58 14.4 
2012 30.3 60.8 8.8 
2013 25 60 15 
2014 23 54 23 
2015 23 54 23 
2016 30 46 24 
2017 32 51 17 
2018 37 45 18 
2019 41 40 19 
2020 47.7 35 17.3 
2021 41.7 47.2 11.1 
2022 27.6 51 21.4 

 
The Roemer WFF can treat 100 percent Lytle Creek water, 100 percent State Project 
Water, or a blend.  Lytle Creek water is used when available, from November to May 
over this reporting period.  During the previous reporting period, Lytle Creek was used 
primarily from December through May.  Detailed information about the percent blends 
treated at the Roemer WFF over the reporting period is discussed in Section 3. WVWD 
treats Lytle Creek flow based on the combined legal entitlements of the cities of Rialto 
and San Bernardino, and the WVWD.  When Lytle Creek is not in proration, the 
maximum flows for each are as follows: 
 
City of Rialto - 1,034 gallons per minute (gpm) 
City of San Bernardino - 1,350 gpm 
WVWD - 2,291 gpm 
FUWC – receives remaining flow above three combined entitlements. 
 
Oliver P. Roemer Water Filtration Facility 
 
The WFF currently operates under the 2012 permit which rates the plant capacity at 
14.4 million gallons per day (mgd).  The plant was classified as a conventional WTP by 
CDPH’s Engineering Report and is therefore granted 2.5/2.0/2.0-log reduction credit for 
Giardia/viruses/Cryptosporidium.  In October 2017, DDW issued a permit amendment 
allowing the WVWD to expand the existing granular activated carbon (GAC) system by 
four vessels at the Roemer WFF.  The addition of four GAC vessels did not change the 
nameplate capacity of 14.4 mgd, but the addition improves the TOC removal rate to 
minimize formation of disinfection byproducts in the distribution system.   
 
In order to provide additional solids removal for State Project Water, that water is sent to 
a pretreatment facility prior to blending with Lytle Creek water.  The pretreatment 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-7 
2023 UPDATE – FINAL REPORT 

facilities include a flow splitting structure with design capacity of 21.6 mgd and three 
high-rate conventional treatment trains with a capacity of 7.2 mgd for each train.  Each 
train includes one flocculation basin (serpentine with three stages) and sedimentation 
basin (inclined plate settlers).  Aluminum sulfate was used as the primary coagulant, 
until July 2015 when aluminum chlorohydrate (ACH) replaced aluminum sulfate.  
Cationic polymer is also used as a coagulant aid, and there is an option of using sodium 
hydroxide for pH control during pretreatment.  The Lytle Creek source is typically sent 
directly to the raw water blending reservoirs.  The effluent from the raw water blending 
reservoirs is then sent to the filtration plant.   
 
The Roemer WFF utilizes coagulation, contact clarification, filtration and post filtration 
process including a UV system, GAC, and chlorine disinfection.  The filtration plant 
consists of six Siemens Microfloc Trident 840 package units which provide two-stage 
filtration.  Chemical feed occurs at the influent to the plant and upstream of the Microfloc 
units.  This includes pre-chlorination, coagulation with ACH, and cationic polymer as 
needed.  Conventional filtration equivalent is provided by the package system consisting 
of contact absorption clarification and multi-media filtration.  The filtered water is then 
sent through UV reactors for disinfection. 
 
If TOC levels in the filter plant effluent water need to be further reduced prior to 
disinfection then a portion of the stream will be sent to the GAC filters and then blended 
back in the filter plant effluent.  Finally, the water is post-chlorinated with liquid sodium 
hypochlorite in a chlorine contact tank to provide a distribution system disinfectant 
residual.  
 
To provide existing customers with a reliable and drought resistant water supply and to 
meet rising peak summer demands and projected demands due to infill and growth, the 
District is implementing the Oliver P. Roemer Water Filtration Facility Upgrade and 
Expansion Project (Project).  The Project will increase treatment capacity at the existing 
Roemer WFF by 7.2 mgd, for a total treatment capacity of 21.6 mgd and will upgrade 
critical facility components.  The Project will replace aging infrastructure, increase 
system security, provide operational flexibility, and assist in responsibly managing 
regional groundwater basins.  With the construction of this Project, the District is 
seeking to implement a conjunctive use strategy which is critical for the long term, 
sustainable water management for the region. 
 
On October 31, 2022, WVWD entered into an Agreement with PCL Construction, Inc. 
(PCL) for the design-build of the Oliver P. Roemer WFF Upgrade and Expansion Project 
which consists of the design and construction of the new and upgraded facilities 
including an influent and effluent pump station, new filter building with three (3) Trident 
Filters, a laboratory/SCADA area, PLC room and improvements. 
 
Upgrades include new ultraviolet disinfection reactors, new granulated activated carbon 
influent pumps and electrical/mechanical upgrades of the existing facility that will 
provide security and reliability enhancements 
 



SECTION 2 – WATERSHED AND WATER SUPPLY SYSTEMS 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 2-8 
2023 UPDATE – FINAL REPORT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

[THIS PAGE INTENTIONALLY LEFT BLANK] 



SECTION 3 – LYTLE CREEK WATER QUALITY REVIEW 

LYTLE CREEK WATERSHED SANITARY SURVEY Page 3-1 
2023 UPDATE –FINAL REPORT 

This section first provides an overall review of the water quality data available for Lytle 
Creek.  A review of the California Environmental Data Exchange Network (CEDEN) 
website was conducted to identify applicable ambient monitoring data from other 
programs in the watershed.  There were two outside ambient water quality monitoring 
programs in the study area with available drinking water constituent data for the study 
period; January 1, 2018 through December 31, 2022.  One study was conducted by the 
Santa Ana Regional Water Quality Board’s (Regional Board) Surface Water Ambient 
Monitoring Program (SWAMP) Stormwater Monitoring Coalition and one study was 
conducted by the Santa Ana River Regional Bacteria Monitoring Program.  The studies 
included limited sites, constituents, and frequencies.  Therefore, the data is not included 
in this report and the overall water quality review will be based on the data collected by 
West Valley Water District (WVWD).  Appendix B contains a summary of the Oliver P. 
Roemer Water Filtration Facility (Roemer WFF) intake data used for this review.   
 
This section then provides a review of the constituents of interest, including an 
explanation for their selection and a summary of the data obtained during the study 
period.  For assistance with abbreviations and acronyms, the reader is referred to the 
List of Abbreviations at the front of the Report. 
 
It must be noted that the Roemer WFF can treat either 100 percent Lytle Creek or State 
Project Water (SPW), or a blend, and that the amount of Lytle Creek water used varies 
annually.  Some raw water samples collected by WVWD represent the Lytle Creek 
influent, while others represent Roemer WFF raw water that is blended and depends on 
the source concentration.  Understanding the timing of use of the Lytle Creek source 
helps with interpreting both raw and treated water quality data.  Figure 3-1 presents the 
percent annual use of Lytle Creek water at the Roemer WFF.  It can be seen that Lytle 
Creek accounts for approximately 63 percent annually, but ranges from 56 to 70 
percent.  Peak use occurred in 2022 and 2020. 
 

Figure 3-1 
Percent Annual Lytle Creek Use at Roemer WFF, 2018 - 2022 

 
 

0%

10%